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100% MELTED AND MANUFACTURED IN U.S.A.
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and rolled to a fully killed and fine grain practice.
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MECHANICAL PROPERTIES CHEMICAL PROPERTIES
y CHARPY IMPACT ) )
e TEM |ary | nears | VIELO st | sramnens [FLONGY 0 T reneray C Mn | P | S | Si | Cu | Ni| Cr | Mo|V | Cb| CE
TENSIL| pg) ps! % | °F FT-LBS N .
E " Sn | Pcm Ci
- RATIO)_MPa | MPa % C ..,_,JTQULES - R DU e -
1wl2 - 79.0 2363622 .78| 54000/ 69000 30 ‘ L07(1.00) .016(.027| .26 .28| .09 .10| .03| .00|.020{ .29
40" . 77| 53600, 69000 28 ‘ .01 .15
W310 x117.0 372 476 30 ‘
12.192 M 365 476 28 !
2 W12 - 79.0 213636600 .77 54000 70000 25 .0711.00] .014.025] .24 .32 11 .10; .03 00|.015 30
40" . 791 550001 70000 27 .01 16
W310 x117.0 372 483 25
12.192 M 379 483 27 !
3Wl2 - 96.0 31363565 .79 55000 70000 29 | 0711.10] .016|.026{ .26] .30| .10 .11l .03 .00|.021] .31
40" 79 55000} 70000 28 .01) .16
W310 x143.0 379 483 29
12.192 M 379 483 28
4112 - 96.0 81363571 .77( 55000| 71000 28 081.10] .014(.021| .25 28 10 10; .03 00;.021 32
40" 771 550001 71000 28 .01 .17
W310 x143.0 379 490 28
12.192 M 379 490 28
5W12 - 96.0| 15{363573 .79| 56000f 71000 28 .07(1.13].012].019| .27 .29| .10] .09 .03] .00|.022| .31
40" .77] 55000] 71000 28 .01} .16
[W3TO X143.0 386 490 28
12.192 M 379 490 28 |
61W12 - 96.0! 101363575 771 55000 71000 24 [ L0711.10; .010.018] .247 .29 11 .09} .03; .00,.020 30
40" 791 560001 71000 27 .01} .16
W310 x143.0 379 490 24
12.192 M 386 490 27
7 (W18 76.0 21364020 84} 61000} 73000 24 .0711.01) .016|.022| .22¢{ .32| .10[ .10! .03] .00|.020| .30
40" 82 61000 74000 25 i .01} .16
WA60 x113.0 421]  sS03| 24 ‘
12.192 M 421 510 25 |
8 W18 - 76.0 21364025 831 60000 72000 25 ! 0711.02] .017(.025 23| .28 i2] .14 .037 .00].021| .30
40" 85! 60000! 71000 24 .01 .16
W460 x113.0 414 496 25
12.192 M 414 490 24
9 W18 - 76.0 11364031 .83} 60000] 72000 24 .07]1.00] .016|.021| .24} .29| .12 .13] .03] .00|.019| .30
40" .83] 60000] 72000 24 .01 .16
W460 x113.0 414|  496| 24
12.192 M 414 496] 24
Pem= gfs?.gyi2:+%w_e-;(zr_o+w'_sv_\|i;su|«—/\mxmm (:Akllo.\'::lol{rvcxll;ul-;.\"rl: l(le-:|=C.E(l.XW)=(‘~1»~Mni<a-)»((‘w)’,\.'!o-y»v)is'-.r(Ni+(‘u)i|s I Conoslonlndcl:C|=26.01('/.Gu)qa.BB('/.Ni)ﬂ.20('/.51)01.ls('/.si)0-17.28('/-P)-7.29('M:ub(%Nl)-s.l0(%Nl){%P)~33.39{%0u)2
Mercur: not been used in the direct uring of this

material.

ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

| hereby certify that the contents of this report are
accurate and correct. All test results and operations
pertormed by this material manufacturer are in

compiiance with the requirements of the materiai

specifications listed in the Specifications Black abave.
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